
UPDATED 5.19.16

BUDDY KICK

NAME/COLOR
>2017

Tangerine
>2017
White

>2017
TURQUOISE

>2017 GLOSS
TITANIUM

1. HANDLE COVER UPPPER J36130012T00 J36130017100 J36130014C00J36130017W00
2. WINDSHIELD J36210032T00 J36210037100 J36210034C00J36210037W00
3. LOWER COVER FRONT J36260006500 J36260006500 J36260006500J36260006500
4. LOWER COVER (L) J36263012T00 J36263017100 J36263014C00J36263017W00
5. LOWER COVER, (R) J362F3012T00 J362F3017100 J362F3014C00J362F3017W00
6. BODY COVER, LH J36253022T00 J36253027100 J36253024C00J36253027W00
7. BODY COVER, RH J36255022T00 J36255027100 J36255024C00J36255027W00
8. REAR ARMRESTS J36760009900 J36760009900 J36760009900J36760009900
9. FRT SECTION,FRONT FENDER J36320022T00 J36320027100 J36320024C00J36320027W00

BUDDY KICK
10. HANDLE COVER LOWER J36140002T00 J36140007100 J36140004C00 J36140007W00
11. FRONT INNER COVER, UPPER J36230016500 J36230016500 J36230016500 J36230016500
12. FRONT INNER COVER, LOWER J362C0006501   J362C0006501  J362C0006501J362C0006501     
13. FRAME NUMBER COVER J36230206500 J36230206500 J36230206500J36230206500
14. FRONT UNDER COVER, UPPER J36260206500 J36260206500 J36260206500 J36260206500
15. STEPFLOOR J36240006500 J36240006500 J36240006500 J36240006500
16. BATTERY COVER J36810200000   J36810200000   J36810200000J36810200000  
17. BODY COVER, FRONT J36250416500 J36250416500 J36250416500 J36250416500
18. MIDDLE COVER J36250106500 J36250106500 J36250106500 J36250106500
19.RR SECTION, FENDER J36326002T00 J36326007100 J36326004C00 J36326007W00
20. LICENCE PLATE J36360016500 J36360016500 J36360016500 J36360016500

20

19



TABLE OF CONTENTS
TABLE DESCRIPTION  PAGE NO TABLE DESCRIPTION  PAGE NO
PAGE 1 BODY PANELS 1 F1 HANDLEBAR & COVER 31
E1 CRANKCASE 3 F2 SPEEDOMETER 33
E2  LH SIDE COVER 5 F3 CABLE SWITCH & MIRROR 35
E3 CYLINDER HEAD & CYLINDER HEAD COVER 7 F4 FRONT FORK & FRONT FENDER 37
E4 CRANKSHAFT, CYLINDER, PISTON 9 F5 TIRE, FRONT WHEEL, & FRONT CALIPER 39
E5 RIGHT CRANKCASE COVER 11 F6 WINDSHIELD & INNER COVERS 41
E6 INJECTION SYSTEM 13 F7 LOWER COVERS & STEPFLOOR 43
E7 DRIVEN PULLEY 15 F8 BODY COVER & MIDDLE COVER 45
E8 GENERATOR 17 F9 SEAT, FRONT LUGGAGE, & BACK LUGGAGE 47
E9 STARTING MOTOR 19 F10 LIGHTS ASSYS. 49
E10 GEARBOX 21 F11 FRAME 51
E11 AIR CLEANER ASSEMBLY 23 F12 FUEL TANK COVER & GAS CAP 53
E12 MUFFLER 25 F13 FUEL TANK 55
E13 REAR WHEEL 27 F14 WIRE HARNESS 57
E14 OIL COOLER 29 F15 EEC SYSTEM 59

F16 STANDS 61
F17 LABELS 63





E1 CRANKCASE
NO PART NO PART NAME QTY
1  J30610130000  CRANKCASE,RIGHT  1 
2  E1061020000  BUSH, QUAKEPROOF  2 
3  J30610800000  BUSH, MAINSTAND 2 
4  G1061070000  OIL PLUG  2 
5  90190605502  HEXAGON FLANGE BOLT  1 
6  A10610800000  PLUG OIL  1 
7  90170820100  STUD BOLT  2 
8  93540802000  PIN  2 
9  J30620100000  CRANKCASE LEFT  1 
10  P1062020000  BUSH, QUAKEPROOF  1 
11  96510622201  DEEP GROOVE BALL BEARING  1 
12  96510620100  BALL BEARING  1 
13  96510620301 DEEP GROOVE BALL BEARING  1 
14  95572232603  HTCL OIL SEAL  2 
15  A17060100001  BOLT. SPECIAL  1 
16  92141200006  WASHER  1 
17  90181201501  HEXAGON HEAD BOLT FLANGE  1 
18  90170820800  STUD BOLT  2 
19  93541001401  LOCK PIN（10*14）  2
20  J32410300000  WIRING,STARTER MOTOR  1 





E2 LH SIDE COVER
NO PART NO PART NAME QTY
1  J30630110000  LH SIDE COVER  1 
2  93540801400  LOCK PIN  2 
3  BF0631000000 BREATHER PIPE COMP  1 
4  C1706280000  CLAMP  1 
5  C1063092000  SPONGE,BREATHER PIPE  1 
6  J30630200000  GASKET,LEFT COVER  1 
7  90190604001  HEXAGON FLANGE BOLT (M6*40L)  9 
8  J30631700001  SOUNDPROOF COVER  1 
9  A17060200000  HOSE CLAMP  3 
10  92270800400  RUBBER BUSHING 3 
11  90190601604  HEXAGON FLANGE BOLT (M6*20L)  3 
12  J30630600000  SEPARATOR, LS COVER 1 
13  90150400800 C‐R TRUSS HD. TAPPING SCREW  3 
14  M2063030000  BREATHER PIPE  1 





E3 CYLINDER HEAD & CYLINDER HEAD COVER
NO PART NO PART NAME QTY NO PART NO PART NAME QTY
1 J30710010020  CYLINDER HEAD COMP. 1  31  J122B0000000  SPARK PLUG(CR8E)  1 
2  J30713000000  VALVE INLET 2  32  J32613200000  INSULATOR GASKET 1 
3  J30712000000  VALVE EXHAUST 2  33  J32613000001  INSULATOR COMP., MANIFOLD  1 
4  A10714700000  WASHER, VALVE 4  34  95512700001 O‐RING  1 
5  A107A4500000  SEAL VALVE STEM  1  35  J30711400000  TUBE, CYL.  1 
6  J30714110000  VALVE SPRING  4  36  92221000001  CLIP  2 
7  A10714400000  RETAINER VALVE SPRING  4  37  92140800000  PLAIN WASHER  4 
8  A10714300000  COTTER VALVE  8  38  J30716110000  TEMP SENSOR  1 
9  J30720300000  IN. VALVE ROCKER ARM COMP. 1 
10  J30720400000  EX. VALVE ROCKER ARM COMP. 1 
11  C1072420000  TOPPED ADJUSTABLE SCREW  4 
12  92020500000  HEXAGON NUT (M5*0.8P)  4 
13  J30720500000  SHAFT.ROCKER ARM  2 
14  J30730020000  CAMSHAFT COMP  1 
15  J30730600000  RETAINER, CAMSHAFT 1 
16  90190601207  HEXAGON FLANGE BOLT(M6*1.0P*12L)  1 
17  J30730110000  CAMSHAFT SPROCKET  1 
18  90190501201  HEXAGON FLANGE BOLT (M5*12L)  2 
19  90170703000  STUD BOLT, EXHAUST 2 
20  90170606300  STUD BOLT, INTAKE 2 
21  J10710700000  GASKET, CYLINDER HEAD 1 
22  92060800002 HEXAGON FLANGE NUT  4 
23  90190610001  HEXAGON FLANGE BOLT (M6*100L)  2 
24  J30711100000  CYLINDER HEAD COVER 1 
25  J30711300000  TUBE, CYL. HEAD COVER  1 
26  J30711600000  GASKET,BREATHER PLATE  1 
27  J30711500000  PLATE, BREATHER  1 
28  90150400800  CR TRUSS HD TAPPING SCREW(M4*8L)  4 
29  J30711200000  PACKING,CYL HEAD COVER  1 
30  90190601208  HEXAGON FLANGE BOLT  4 





E4 CRANKSHAFT, CYLINDER, PISTON
NO PART NO PART NAME QTY
1  J10665000000  CRANK SHAFT ASSY.  1 
2  96510620502  DEEP GROOVE BALL BEARING  1 
3  93530402500 WOODRUFF KEY  1 
4  J10670100000  PISTON 1 
5  G1067151000  CLIP, PISTON PIN  2 
6  C10671100003  PISTON PIN 1 
7  J10673100000  PISTON RING (TOP) 1 
8  J10673200000  PISTON RING SECOND 1 
9  J10674000000  OIL SCRAPER RING COMP.  1 
10  J10640100000  CYLINDER  1 
11  A10724800000  GASKET, CHAIN ADJUSTER 1 
12  C5072500000  CHAIN ADJUSTER COMP.  1 
13  90190601604  HEXAGON FLANGE BOLT (M6*20L)  2 
14  92140600011  WASHER  1 
15  90190601207  HEXAGON FLANGE BOLT(M6*1.0P*12L)  1 
16  J30641100000  GASKET, CYLINDER  1 
17  93541001401  LOCK PIN（10*14）  2 
18  C1072460000  CHAIN, CAMSHAFT  1 
19  C1072440000  TENSIONER, TIMING CHAIN  1 
20  J30724700000  GUIDE COMP., CAMCHAIN  1 
21  95511000002  O‐RING  1 
22  C1072490000  SCREW ASSY, TIMING CHAIN TENSIONER  1 





E5 RIGHT CRANKCASE COVER
NO PART NO PART NAME QTY
1 J30680100000  COVER, R. CRANKCASE  1 
2 J30680200000  GASKET RH CRANKCASE COVER 1 
3 95572030501 OIL SEAL HTCR TYPE  1 
4 93540802000  PIN  2 
5 C2068110000  GAUGE, OIL LEVEL ASSY  1 
6 95511800001  O‐RING  1 
7 90190603001  HEXAGON FLANGE BOLT (M6*30L)  2 
8 90190609500 HEXAGON FLANGE BOLT  4 
9 90190611000 HEXAGON FLANGE BOLT  4 
10 G1062180000  OIL STRAINER  1 
11 C1062190000  COMPRESSION SPRING  1 
12 95513100000  O RING  1 
13 C1062240000  OIL STRAINER COVER  1 





E6 INJECTION SYSTEM
NO PART NO PART NAME QTY
1 J12610100000  INTAKE MANIFOLD  1 
2 J32610600001  CLAMP  1 
3 J32612000000  FUEL RAIL ASSEMBLY 1 
4 90190601207  HEXAGON FLANGE BOLT(M6*1.0P*12L)  1 
5 J12630210000  THROTTLE BODY COMP. 1 
6 29A‐588468  TPS SCREW  2
7 J32630400001  THROTTLE POSITION SENSOR  1 
8 J32630300000  PRESSURE/TEMPERTURE SENSOR  1 





E7 DRIVEN PULLEY
NO PART NO PART NAME QTY
1  J11230010000  FACE ASSY, DRIVEN  1 
2  C51236000000 PLATE ASSY, DRIVEN 1 
3  92041200002  HEXAGON FLANGE NUT  1 
4  92141200005  WASHER  1 
5  J31210610000  DRIVE FACE  1 
6  J31210500000  BOSS DRIVE FACE  1 
7  J31213100000  PAMP PLATE  1 
8  J112A3200000  SLIDE PIECE (3 PIECE SET) 1 
9  J312A2000000  WEIGHT ROLLER COMP. (6 PIECE SET) 1 
10  J31211000000  FACE MOVABLE DRIVE  1 
11  J31220000000  V TYPE BELT  1 
12 J31235200000  SPG., DRIVEN FACE 1 
13 P9123410000  SPECIAL BOLT  1 
14 J31235100000  OUTER BODY COMP.CLUTCH  1 
15 A11411100000  BEARING BUSH  1 
16 92041200002  HEXAGON FLANGE NUT  1 
17 J11210000000  DRIVE FACE ASSY, MOVABLE  1 





E8 GENERATOR
NO PART NO PART NAME QTY
1 J32210100001  FLYWHEEL COMP  1 
2 J12210210000  STATOR COMP  1 
3 90190601604 HEXAGON FLANGE BOLT  2 
4 90190501201  HEXAGON FLANGE BOLT (M5*12L)  2 
5 92041000001  HEXAGON FLANGE NUT (M10*P1.25)  1 
6 J30430000000  FAN  1 
7 90210602000 HEXAGON FLANGE BOLT  4 
8 J30420000000  FAN SHROUD  1 
9 90190601604 HEXAGON FLANGE BOLT  2 
10 90150501602  C‐R RECESS PAN HD. TAPPING  7 
11 J32812410000  HEATPROOF SHIELD  1 
12 J30422100000  COOLING SHROUD 2  1 
13 J30421000000  COOLING SHROUD 1  1 
14 J30422300000  DAMPER 4 , COOLING SHROUD  1 
15 J30422200000  DAMPER 2 , COOLING SHROUD  1 
16 J30421300000  DAMPER 3 ,COOLING SHROUD  1 
17 J30421200000  DAMPER 1 , COOLING SHROUD  1 
18 C1701260000  RUBBER PLUG  1
19 C1701290000  PLASTICS LOCK  2 





E9 STARTING MOTOR
NO PART NO PART NAME QTY
1 J30810010000  OIL PUMP COMP.  1 
2 90100602500C‐R C‐R FLAT HEAD MACHINE SCREW  2 
3 J30812800000  OIL PUMP, DRIVING GEAR 1
4 J32440010000  GEAR COMP.STARTING CLUTCH  1 
5 J32420400000  SHAFT,STARTER REDUCTION GEAR  1 
6 C1242010000  GEAR, STARTER REDUCTION  1 
7 95512400002  O RING  1 
8 J32410000001  MOTOR ASSY STARTER  1 
9 90190601604  HEXAGON FLANGE BOLT  2 
10 C12431000001  ONE WAY CLUTCH COM.  1 
11 J35830200000  BATTERY(+)LINE  1 





E10 GEARBOX
NO PART NO PART NAME QTY
1  J31410117V00  TRANSMISSION COVER  1 
2  J31410200000  TRANS COVER GASKET 1 
3  93540801400  LOCK PIN  2 
4  96510630100  DEEP GROOVE BALL BEARING  1 
5  96510620100  BALL BEARING  1 
6  96530600400  DEEP GROOVE BALL BEAG. TWO SEAL  1 
7  95572742702  OIL SEAL TC TYPE 1 
8  J11411000000  GEAR PRIMARY DRIVE  1 
9  J11412000000  MAIN AXLE ASSY.  1 
10  J31414100000  REAR WHEEL SHAFT 1 
11  92172200000  C TYPE RETAINING RING  1 
12  J31412300000  DISC SPRING WASHER  1 
13  J31413100000  FINAL GEAR  1 
14  J30711300000  TUBE, CYL. HEAD COVER  1 
15  J31410310000  TUBE, TRANSMISSION VENT 1 
16  92221000001  CLIP  1 
17  90190606000 HEXAGON FLANGE BOLT(M6*60L)  2 
18  90190604001  HEXAGON FLANGE BOLT (M6*40L)  5 
19  92140800001  WASHER (8*1.6T)  1 
20  90190804003  HEXAGON FLANGE BOLT (M8*40L)  1 
21  95511300001  O RING  1 
22  P1062150000  OIL BOLT  1 
23  J37061100000  CLAMP, VENT. HOSE  1 





E11 AIR CLEANER ASSEMBLY
NO PART NO PART NAME QTY
1 J12620000001  AIR CLEANER COMP  1 
2 J32623600000  SLIDE, AIR/C 1 
3 J32623810000  CLIP (44x7.5 LOCATING)  1 
4 92201200000  HOSE CLAMP  1 
5 P6262360000  PIPE,TWO WAY  2 
6 J32620400000  ELEMENT PACKING  2 
7 J32620300000  ELEMENT  1 
8 J326B0200000  AIR CLEANER COVER ASSY  1 
9 90150502000  CR TRUSS HD MACHINE SCREW  5 





E12 MUFFLER
NO PART NO PART NAME QTY
1  J128A0000001  MUFFLER ASSY  1 
2  J328A0100000  HEAT PROTECTOR  1 
3  18292F3E0000  PACKING,PROTECTOR(t:3mm)  3 
4  490387068G5  COLLAR  3 
5  18320F3E0000  RUBBER,PACKING PROTECTOR  3 
6  418292SA19000  PACKING,PROTECTOR(t:2mm)  3 
7  90110LHD89000  SCREW(M6*20)  3 
8  11203LDA19000  BUFFER BUSH  1 
9  J32810200000  MUFFLER GASKET  1 
10  A12812100000  OXYGEN SENSOR 1 
11  92050700000  HEXAGON CAP NUT  2 
12  90190805001  HEXAGON FLANGE BOLT (M8*50L)  3 





E13 REAR WHEEL
NO PART NO PART NAME QTY
1  J36340026500  REAR FENDER  1 
2  90190602700 BOLT WITH WASHER  2 
3  90200602001  BOLT WITH WASHER  1 
4  J340G3000000  TIRE  1 
5  J34061037700  REAR WHEEL RIM  1 
6  P140B330000 VALVE  1 
7  J34068020000  DISC,REAR BRAKE  1 
8  C1403510000  SCREW, FR BRAKE DISK(M8*1.25P*24L)  3 
9  J34068400000  COLLAR A  1 
10  95602535700  KC OIL SEAL  1 
11  J34068337700  REAR SWINGARM  1 
12  P1062020000  BUSH, QUAKEPROOF  1 
13  96530620300  BALL BEARING ,DOUBLE SEALED  1 
14  95602640500  KC OIL SEAL  1 
15  J34068500000  COLLAR B  1 
16  92011600000  U TYPE SPRING NUT  1 
17  BF4036100002  CLAMP，BRAKE HOSE  2 
18  90190601207  HEXAGON FLANGE BOLT(M6*1.0P*12L)  2 
19  90190804003  HEXAGON FLANGE BOLT (M8*40L)  2 
20  J34066007700  BRAKE CALIPER  1 
21  90190803502  HEXAGON FLANGE BOLT 2 
22  J340F1700000  PAD ASSY  1 
23  J340F1600000  PROTECTOR, CALIPER  1 





E14 OIL COOLER
NO PART NO PART NAME QTY
1  J30830000000  OIL COOLER ASSY  1 
2  J30830500000  OIL COOLER PIPE(R_CASE)  1 
3  J30830600000  OIL COOLER PIPE(L_CASE)  1 
4  C5083070000  OIL PASS BOLT  4 
5  92141200015 PLAIN WASHER  8 





F1 HANDLEBAR & COVER
NO PART NO PART NAME QTY
1  SEE PAGE 1 HANDLE COVER UPPER  1 
2  J36120016000  HANDLE BAR ASSY.  1 
3  90110401200  CR PAN HD TAPPING SCREW  4 
4  J36130300000  HEAD LIGHT COVER  1 
5  C1612011000  SCREW WASHER  1 
6  90191005002  HEXAGON FLANGE BOLT (M10*1.25P*50L1 
7  92061000001 HEXAGON FLANGE NUT  1 
8  SEE PAGE 1 HANDLE COVER,LOWER  1 
9  90110401200  CR PAN HD TAPPING SCREW  4 
10  90040601600  CR PAN HD MACHINE SCREW(M6*16L) 2 
11  92140600018  WASHER  2
12  92130600000  TEETH TYPE WASHER  1 
13  E1613010000  REGULATING SCREW  1 
14  92370500003  U TYPE SPRING NUT  2 
15  90130501401 CR RECESS PAN HD. TAPPING SCREW 2 
16  P5706010000  FRONT LIGHT PLATE  2 
17  90130301000  CR ROUND HD TAPPING SCREW 4 





F2 SPEEDOMETER
NO PART NO PART NAME QTY
1  J35610000004  SPEEDOMETER ASSY.  1 
2  90110401200  CR PAN HD TAPPING SCREW  4 
3  J35610110000  ELECTRONIC SPEED SENSOR 1 
4  J356A0100000  SPEEDOMETER COVER  1 
5  J356A0200000  SPEEDOMETER TOP COVER  1 





F3 CABLE SWITCH & MIRROR
NO PART NO PART NAME QTY
1 P66160010002  REAR MIRROR ASSY.  1 
2 J35480000001  RH HAFT SWITCH ASSY  1 
3 J35420000001  GRIP ASSY, RH  1 
4 J34030020000  FRT BRAKE MASTER CYLINDER  1 
5 J34063020000  REAR BRAKE MASTER CYLINDER  1 
6 M2546001000J  HANDLEBAR SWITCH ASSY, LH  1 
7 J35410000001  GRIP ASSY, LH  1 
8 92141000001 PLAIN WASHER  8 
9 P14038110000  JOINT BOLT,BRAKE HOSE  4 
10 J34036010000  FR,BRAKE FLUID HOSE COMP  1 
11 J34037000001  REAR BRAKE FLUID HOSE COMP.  1 
12 J340F3200000  LEVER, LH 1 
13 J340C0600000  U NUT  2 
14 M25480300000  STOP LIGHT SWITCH  2 
15 J340C0500000  BOLT  2 
16 P140C130000  SCREW  4 
17 M240C1400000  MEMBRANE PLANK  2 
18 M240C1500000  DIAPHRAGM  2 
19 J340C0300000  LEVER, RH 1 
20 J35446020000  CABLE ASSY,THROT  1 
21 BF66D0120001 SIGNAL LAMP RACK, RH  1 
22 BF7061300000 FIXED PLATE，FR. TURN SIGNAL LAMP  1 
23 BF66C0120001 SIGNAL LAMP RACK, LH  1 
24 BF7063900000 FIXED PLATE，FR. TURN SIGNAL LAMP  1 
25 90040601403 C‐R PAN HD. MACHINE SCREW  4 





F4 FRONT FORK & FRONT FENDER
NO PART NO PART NAME QTY
1 J36320226000  FIXED BRACKET,FRT FENDER,FRT SECTION 1 
2 90210602000 HEXAGON FLANGE BOLT  3
3 90150501602  C‐R RECESS PAN HD. TAPPING  2 
4 SEE PAGE 1 RR SECTION FRONT FENDER  1 
5 90210602000 HEXAGON FLANGE BOLT  2 
6 J36320100000  FRONT FENDER COVER  1 
7 SEE PAGE 1 FR SECTION FRONT FENDER  1 
8 92370500003  U TYPE SPRING NUT  3 
9 J344C0130000  UNDER BRACKET, COMP  1 
10 P544C050000  SCREW SET, INNER TUBE  2
11 P144C030000  BOLT  1 
12 P144C040000  SLEEVE SET, RUBBER  2
13 J344C030770H  RIGHT OUTER FORK TUBE ASSY.  1 
14 J344C020770H  LEFT OUTER FORK TUBE ASSY.  1 
15 90190601207  HEXAGON FLANGE BOLT(M6*1.0P*12L)  1 
16 J34036320000  BRAKE FLUID HOSE CLIP  1 
17 90150501602  C‐R RECESS PAN HD. TAPPING SCREW 1 
18 J343S0000000  STEERING BEARING ASSY  1 





F5 TIRE, FRONT WHEEL, & FRONT CALIPER
NO PART NO PART NAME QTY
1  P5402500000  AXLE, FRT WHEEL  1 
2  P1401010000  SPACER  1 
3  96520620100 TWO‐SHIELD BALL BEARING  2 
4  P5402400000  SPACER ASSY.  1 
5  C1403510000  SCREW, FR BRAKE DISK(M8*1.25P*24L)  3 
6  C140C5010001  BRAKE DISC, FRONT  1 
7  J34011017700  FRONT WHEEL ASSY (10")  1 
8  95572235700  OIL SEAL, TC TYPE  1 
9  J340B321000A  FR TIRE COMP (90/90‐10)  1 
10  P140B330000 VALVE  1 
11  C15660050000  SPEEDO DRIVE 1 
12  92061200001  LOCK NUT  1 
13  J34033070001  FRT BRAKE CALIPER  1 
14  90190803500  HEXAGON FLANGE BOLT  2 
15  C240C2310000  BRAKE PADS 1 





F6 WINDSHIELD & INNER COVERS
NO PART NO PART NAME QTY
1  J36230306500  FRONT PANEL,INNER COVER  1 
2  M2701010000  PUSH RIVET  2 
3  90130501401  C‐R RECESS PAN HD. TAPPING SCREW 13
4  BF7010100001  FRONT HOOK  1 
5  90070601501  C‐R TRUSS HD. MACHINE SCREW  1 
6  92040600000  HEXAGON FLANGE NUT (M6*1.0P)  2 
7  J36230206500  FRAME NUMBER COVER  1 
8  BF6690000002  SIDE REFLECTOR  2 
9  90210602000 HEXAGON FLANGE BOLT  4 
10  SEE PAGE 1 FRONT INNER COVER, LOWER  0 
11  SEE PAGE 1 WINDSHIELD  1 
12  J36010800001 GSC WINDSHIELD PAPER  1 
13  J36210100000 WINDSHIELD COVER  1 
14  J36260206500  FRONT UNDER COVER, UPPER  1 
15  SEE PAGE 1 FRONT INNER COVER, UPPER  1 
16  J37010600000  PUSH RIVET(F1R56A)  2 





F7 LOWER COVERS & STEPFLOOR 
NO PART NO PART NAME QTY
1  BF7060720000  RUBBER PLUG  4 
2  90200602001  BOLT WITH WASHER  4 
3  90040601600  CR PAN HD MACHINE SCREW(M6*16L) 2 
4  92140600018  WASHER  2 
5  SEE PAGE 1 LOWER COVER(R)  1 
6  J36240006500  STEP FLOOR  1 
7  90150501602 CR TRUSS HD TAPPING SCREW (M5*16L)  2 
8  J37010600000  PUSH RIVET(F1R56A)  2 
9  90130502500  C‐R RECESS PAN HD. TAPPING  2 
10  SEE PAGE 1 LOWER COVER(L)  1 
11  90210602000 HEXAGON FLANGE BOLT  2 
12  92370500003  U TYPE SPRING NUT  2 
13  J37010600000  PUSH RIVET(F1R56A)  2 
14  J36260006500  LOWER COVER,FRONT  1 
15  SEE PAGE 1 FRONT UNDER COVER  1 





F8 BODY COVER & MIDDLE COVER
NO PART NO PART NAME QTY
1  J36760009900  REAR GRABRAIL 1 
2  90190801501  HEXAGON FLANGE BOLT (M8*15L)  3 
3  SEE PAGE 1 BODY COVER,LH  1 
4  BF669010000N  REFLECTOR DOT  1 
5  90210602000 HEXAGON FLANGE BOLT  2 
6  92370500003  U TYPE SPRING NUT  10 
7  92020500000  HEXAGON NUT (M5*0.8P)  1 
8  J36360016500  REAR FENDER 1 
9  SEE PAGE 1 BODY COVER,RH  1 
10  90150501602  C‐R RECESS PAN HD. TAPPING  10
11  J36250416500  BODY COVER,FRONT  1 
12  J36250106500  MIDDLE COVER  1 
13  92140800013  PLAIN WASHER  3 
14  J37060800002  FIXED PLATE，LICENSE PLATE  1 
15  92140600017 PLAIN WASHER  2 
16  92040600000  HEXAGON FLANGE NUT (M6*1.0P)  4
17 C16690010001  SIDE REFLECTOR  2 



F9 SEA T.LUGGAGE_TOOL K T.

� LUGGAGE LOI COVER 

8 

12 

16 

17 

18 

4 20 

15 

j "21 

---

14 

�-
19 



F9 SEAT, FRONT LUGGAGE, & BACK LUGGAGE
NO PART NO PART NAME QTY
1 J36710040001  SEAT COMP  1 
2 90150501602  C‐R RECESS PAN HD. TAPPING  2 
3 ES6810510000  RUBBER PLUG  1 
4 J36810200000  BATTERY COVER  1 
5 ES581710000  DIAGNOSTIC ADAPTOR  1 
6 90190601207 BOLT WITH WASHER  4 
7 M2706010000  FIXED PLATE, DIAGNOSE JOIN  1 
8 92370500003  U TYPE SPRING NUT  2 
9 90150400800  CR TRUSS HD TAPPING SCREW(M4*8L)  2 
10 BA6810100000  BRACKET  1 
11 BA6810200000  BOLT. SPECIAL  1 
12 92040600000  HEXAGON FLANGE NUT (M6*1.0P)  2 
13 J36810030000  LUGGAGE COMP  1 
14 AF5830410000  SWITCH  1 
15 AF5590000000  POWER TRANSFER SWITCH  1 
16 C1042030000  RUBBER PLUG  1 
17 J36810300000  BATTERY BOX  1 
18 90190601207  HEXAGON FLANGE BOLT(M6*1.0P*12L)  2 
19 J36810400000  BUSH  1 
20 90190601207 BOLT WITH WASHER  2 
21 92370500003  U TYPE SPRING NUT  2 





F10 LIGHT ASSYS.
NO PART NO PART NAME QTY
1 J36660010000  LAMP ASSY,REAR  1 
2 90150501602  C‐R RECESS PAN HD. TAPPING  17
3 J366H0110000  RR SIGNAL LAMP,RH  1 
4 J366G0110000  REAR SIGNAL LAMP,LH  1 
5 J366C0100000  SIGNAL LAMP RACK, LH  1 
6 J366D0100000  FR SIGNAL LAMP, RH  1 
7 P66610020004  HEAD LIGHT ASSY.  1 
8 J366F0100000  REAR LAMP LENS  1 
9 J366F0700000  LICENSE LAMP  1 
10 J366F1100000  TAPPING SCREW  1 
11 J366F0500000  LICENSE LENS  1 
12 P666A0100004  WIRE COMP  1 
13 98151260551  HEADLAMP BULB  1 





F11 FRAME
NO PART NO PART NAME QTY
1 J34810010003  REAR SUSPENSION  2 
2 90191004000 HEXAGON FLANGE BOLT  2 
3 90190803201  HEXAGON FLANGE BOLT  2 
4 J37010100000  RUBBER  2 
5 90191029000  HEXAGON FLANGE BOLT  1 
6 92041000001  HEXAGON FLANGE NUT (M10*P1.25)  1 
7 J37060400000  SUPPORT BACKSEAT,LICENSE PLATE  1 
8 90210602000 HEXAGON FLANGE BOLT  2 
9 90210602000 HEXAGON FLANGE BOLT  2 
10 BF6713010000 SEATLOCK COMP.  1 
11 J36711200000  SEAT LOCK LEVER CABLE  1 
12 90190801500  HEXAGON FLANGE BOLT (M8*15L)  6 
13 90190604001  HEXAGON FLANGE BOLT (M6*40L)  2 
14 J37060600000  TOPPLE SWITCH FIXED PLATE  1 
15 J37060510000  SUPPORT PIPE，WINDSHIELD  1 
16 BA4630200000  PEDAL LEVER (R)  1 
17 AF7010310000  CUSHION‐SIDE STAND  1 
18 BA4630100000  PEDAL LEVER (L)  1 
19 92141000019  PLAIN WASHER  2 



F 12 FUEL TANK COVER .GAS CAP .

11 

I 

I 

L. 

( 5 

� 

_J 



F12 FUEL TANK COVER & GAS CAP
NO PART NO PART NAME QTY
1  AF5213307D00  TANK ,INNER COVER  1 
2  AF5213036D00  TANK COVER COMP.  1 
3  BF5213220000  GAS CAP BASE  1 
5  J37060900000  FIXED PLATE ,GAS CAP(D)  1 
6  90150501602  C‐R RECESS PAN HD. TAPPING  3 
7  J37060100000  FIXED PLATE ,GAS CAP(A)  1 
8  J35213500001  THREE WAY ASSY  1 
9  92211200001 HOSE CLAMP  1 
11  J35213100000  TANK COVER LEVER CABLE  1 





F13 FUEL TANK
NO PART NO PART NAME QTY
1  90180501600  HEXAGON FLANGE BOLT  10 
2  J35217000000  FUEL GAUGE COMP.  1 
3  90190601207  HEXAGON FLANGE BOLT(M6*1.0P*12L)  4 
4  J35260200001  GASOLINE PIPE  1 
5  BF7061000000 CLIP  1 
6  B87060910000  CLIP  1 
7  J35215020000  FUEL TANK  1 
8  BA5218000001  FUEL PUMP COMP  1 
9  ES706010000  CLIP  1 
10  J35260110000  OIL PIPE  1 
11  ES706010000  CLIP  1 





F14 WIRE HARNESS
NO PART NO PART NAME QTY
1 C2583000000 BATTERY  1 
2 J35816000003  WIRE HARNESS 1 
3 J35890000001  ECU  1 
4 J35846010000  IGNITION COIL COMP.  1 
5 J30830000000  OIL COOLER ASSY  1 
6 J35840000000  RECTIFIER COMP.REGULATE  1 
7 98701200000  FUSE BOX 1 
8 90040601601  CR PAN HD MACHINE SCREW(M6*16L  1 
9 J35520000001  IGNITION SWITCH COMP.  1 
10 92140400003  PLAIN WASHER  2 
11 90070402000 C‐R TRUSS HD. MACHINE SCREW,WITH WA2 
12 XC5891000000  TOPPLE SWITCH  1 
13 90210602000 HEXAGON FLANGE BOLT  1 
14 P5583600000  HORN  1 
15 AF5860000000  FLASHER RELAY ASSY  1 
16 ES581200000  RELAY 2 
17 C1581001000 STARTER RELAY ASSY  1 
18 98701215000  FUSE  1 
19 98701210000  FUSE  1 
20 98701201000  FUSE  1 
21 J30716420000  CONNECT WIRING,E/G TEMP. SENSOR  1 





F15 EEC SYSTEM
NO PART NO PART NAME QTY
1  J35244400001  TWO‐WAY VENT VALVE 1 





F16 STANDS
NO PART NO PART NAME QTY
1  92060800002  HEXAGON FLANGE NUT  1 
2  C2462120000  SPRING, SIDE STAND  1 
3  BF4620016000  SIDE STAND ASSY  1 
4  J37061300000  SIDE STAND BOLT  1 
5  E1461121000  SPRING  1 
6  J34610016000  CENTER STAND ASSY  1 
7  C1701050000  RUBBER DAMPING, CENTER STAND  1 
8  J34611200000  PIN, STAND  1 
9  92141200017  PLAIN WASHER 1 
10  93520201200 SPLIT PIN  1 



F17 LABELS
NO PART NO PART NAME QTY

1 C16030010001 NOTICE ADHSIVE LABEL  1 
2 J36010800001  GSC WINDSHIELD PAPER  1 
3 C16031400001 NOTICE STICKER, OIL  1 
4 C16031300001 ENG., OIL NOTICE ADHESIVE LABEL  1 
5 F37065400000  TOOL KIT ASSY  1 
6 J36010900001  "BUDDY KICK" PAPER  3 


